q L) Tubos de Acero de México, S.A.

m: m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax

06004797 1/4
Date/Dia:  24/02/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
085932/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
APT S5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. [Quantity / Cantidad. 9 Pcs/ Pz Nominal Weight / Peso Nominal
323.90 X 10.30 MM 6.00 / 6.50 MTS 79.65 KG/M
12 3/4 X 0.406 INCH 19.70 / 21.30 FT - 53.57 LB/FT
[ TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y.S. U.T.S. -Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad . Unit / Unidad I Elongation
HeatN° | Sample N°f Ls 7 | Type Size Area Temp. |RKG/MM2 KG/MM2 urs Alargamiento
Colada N° | Muestra N° Tipo Ori Tamafio Seccion de Eul 0.5%
mm mm2 lensayo Required/Requerido Required / Requerido Required J% in 2 inches
[TMin: [TMin: IMin % = AP
[TMax: [TMax:
LMin: 28.50 LMin: 42.18 Max Obt.
°C LMax: L Max: %
26405 19609 JC/B| ST |Rec}{ L 33.52 50.32 0.67 42
c/B| ST |Rec | L 34.49 51.00 0.68 42
T Localizacion de la g " A3; Upsat/ Rocalque , TT- Heat Treatment | Trataniento THMECo
ith heat treatment n.rnggsgggg : : .;te.ailg!a.ni~§»_.§o<§ TR: Q hed and Tempered / Templado y Revenido
: | Normalizado ?§~§ : ,gfisggzﬂoﬂo §$T: As Rolled / Sin Tratamiento
Rec: Strip specimen / Rectangular Cil: Round bar !.!’l: Cllindrica Ovi: Orlentation | Odentacion L: Longitudinal / Longitudinal
T: Transverse [ Transversal TA: Room T nparatira Ambi <L B Extension Under Lowd Method UTS: Uttimate tensile strangth / Resistencia
d i ’ Obt: Obtained ‘g Y.5:: Yiald strength / Fluencia EMin: Logitudinal Minimum / Minimo Longitudinal
: SBE:E: 1 Maximo Longitudinal TMin: 4..m:u<oﬂ;§~ Minimo Transversal “TMax: Transverse Maximorm / Maximo Transversal, . Min: Minimum / Slinimo
This is ¥ %:: aﬂ&:ﬁw described here in were manufactured, sampled, tested, and/or d i withs the specification and mé the todj s o all apacts This certif is issued by 8 computerizad sysiem a6d X is wiid with electronic signature. On the originai centificate the irade-mark green colored
Tanacis'is stampsd. 1 case the owner of the original certificate would release a copy of it, he must attest 18 canformity 1o the original one, taking upon himself the responeibiily for !4:252 not aliowed use. Any alteration and/or falsification will be subjected fo the law
This certificals i not @ dedlaration of origin nor may it be used as a declaration of ongin. .
Esle dicuments certfica que los p descritos aqui fueron it yo de acierda con la #icacion de referencia y satisface o8 ° requerimi . Este ificado se emite un gistema i y es valido con firma electrdnica. En el certfficado orniginal ol ogotipo
Tenaris (vérda) esta-impreso on la hoja. En caso de queet dil k& ia de) rismo, debark gerartizar & conformidad con el original, y se hace fesponsable por cualquier uso ilegal o indebido. Cualquier atteracién yio falsificacién seré sujeta a la ley
Este cartificado no-es, i puede ser usado. como una declaracién de origan. —

DICA sgm :




Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Namero Page / Pagina: (52) 229 989 1120 fax

06004797 2/4
Date/Dia:  24/02/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta

085932/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
—PHH S5L/ASTM Al106/ASME SA106/ASTM AS3 +JULIO

1,

2000/99/1995-A95/99B

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Exremos. NORMAL BEVEL
BISELADO NORMAL

—

Dimensions / Dimensiones.
323.90 X 10.30 MM
12 3/4 X 0.406 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 PFT

Quantity / Cantidad. 9 Pcs/pz

{Nominal Weight / Peso Nominal

79.65 RKG/M
53.57 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerido HRC Heat/ Colada: Required /Requerido HRC
26405 Min. Max.22.00 26405 Min. Max.22.00
JSample / Muestra__19609 |End / Ext: [Sample / Muestra 19610 1End / Ext:
Quadrant Aver Quadrant T Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 ODMDE {78.2 |[77.7]78.0 |78.0 1 (OD/DE 78.6[77.9 qm.m-qu.w
Unit / Unidad MW/C §79.6 |79.7]79.0 |79.4 Unit/ Unidad MW/C 77.9]80.9]78.0]78.9
{HRb 1D/DI 80.2 [80.0]80.0 |80.1]2.1 HRD 1D/DI 79.0178.5]78.8]78.810.6
Jeipe ®° / Tubo W°: Jus: c/B |rr: st fpipe w° 7 Tubo N°: Jus: ¢/3  [rr: sT

WMin: Minimum / Minimo
- Mac: Maxiroum | Méaximo

ry

Ls: r§o=350§~£§ dela
C/B: Body / Cuerpo

R/U: Upset / Recalque
4,_. Heat Treatment / T

Tra: Spech with heat treatment at Laboratory / Probeta tratada en laboratorio
NR: Normaiized and Tempered § Normaiizado ¥ Revenido A: Anngaled { Recocido

TR: Quenched and Tempered | Templado y Revenido SR: - Stress Relief I Relevado de Esfuerzo
N: fized | Normatizado. Mﬁ.)l;sm.:._._dﬁa..n:.o QIT: Quanched / T\

@MQEZO@OQHO>P TEST

ST 7 ENSAYOS TECNOLOGICOS — 1

This is 1o certify that the products described here in were manufactured, sampled, tested, and/or i in

Esto documento certifica que los

;Bﬁ i referenced and meets the requisements.in e respects. This certificate is issued by 8 computerized systerm arid it is valid with-slectronic signature. On the original certificate the trade-mark green colonsd
Tenais' is sterhped. Ir'case the owner of the original certificate would release & copy-of it, he must attest its: %Saﬁ oniginal one; teking upon himself the responaibility for any unlawful or not allowed use. Any and/or oft will be subjected 1o the law.
This oedtificate is-hota declaration of origin nor may it be used as a declgration of origin.
aqul fuercn ch Yo de scusrdo con la on de referencia y setisface ios corespondientes requerimientos. Este ificado se emite Un siglerna y &s valido con firma electrénica.  En ol certificado original e! logotipo
det cortifi ung

Tenaris {varde) eatd impreso en la hoja. En caso de que:ef

Este certificado no es, tf puede ser usado, como una deciaacibn de ongen.

del mismo, debers garantizar ta conformidad con el original, y se haoe responsable por cualquier uso ilegal o indebido. Gualquier altarecion yo falsificacién seré sujeta a la ley

— DICA 77704 0]
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Date/Dia:  24/02/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
085932/01
[Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMILESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Jstandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Exremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. [Quantity / Cantidad. 9 MO s/ Pz Nominal Weight / Peso Nominal
323.90 X 10.30 MM 6.00 / 6.50 MTS 79.65 RKG/M
12 3/4 X 0.406 INCH 19.70 / 21.30 FT ) 53.57 LB/FT
CHEMICAL, COMPOSITION / COMPOSICION QUIMTICA.
- Composition, % | Composicion %
c Mn Si Cr Mo ] P Ni v Cu Al Sn As Nb Ti Ca B N 51 82
X 100 X 1000 ] X 10000 X._oo,
Heat —_._ Max
Colada Min
WNEU\Q Ne P —SNX.— 28 135 40 15 30 30 400 80 400 . 40 15 100
Muestra N° Minl_ 29 | 10
26405
19609 P 18 74 26 6 3.3)6.7 7 60 o 127 20 8 4 0 0 21 0 74 0 28
19610 P 18 75 26 6 3.316.5 7 60 [ 129 19 8 4 0 0 19 0 74 0 28.2
H: Heat | Colada P: Product/ Producto _
S$1:SUMA Nb+V+Ti i 3
‘ ; s IYDROSTATIC TEST / PRUEBA HIDRAULICA ]
Pressure / Presion i Tinel Tiempo : Results / Resultado S -
Unit/ Unidad. Value/ Valor Seconds  Segundos )
PSI o |2270 S mﬂcwnmﬂnnbﬁ.«. / satisfactorio

mG@@bmS%WW& INFORMATION / ; HZMO%GHOZ SUPLEMENTARIA

gnuﬁnni by / Fabricado por. TAMSA )
Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Comtinucus Casting Machine. TFully Killed Steel / Horno de Arco
Eléctrico-Horno de Afinacién-Miquina de Colada Contimua. Acexo calmado com aluminio.

Thie is to certify thet the products described here in were amnpiad, tested, andior insp in with the o and mests the requirements in et raspects. This certificate is issued by a computerized system and & is valid with electronic signature. On the original certificats the trade-mark green colkored
Tenasis' iz stamped. in case the owner of the originel certificale would release a copy of i, e must attest its conformity to the original ane, taking upen himseif the reeponsibitity for any unlawful or not allowed use. Any alteration and/or falsification wik be subjected 1o the law
This cerlificate is not a declaration of origin nor may it be used as a declaration of origin.

Este documanto cartifica que los productos dessritos aqui fusron ma probados ylo inspeccionadas de acuerdo con la eapacificacion da referencia y sstisface los L requerimientos. Este ificado se emite i un sistema . y es valido con firma electronica.  En el centificado original ef logotipo
Tonaris {verde) esté impreso en la hoja. En case de que el posesdar del certificade entregue una fotocopia del mismo, debera garantizar fa conformidad con el originsl, y se hacs responsable por cualquier uso ilegal o indebido. Cualquier alleracion.ylo felsificacion ser sujeta a la ley
Este certificado no es, fii puede ser usada, comio una deciarmcion da origen. _ DICA 777 04 0]
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CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page / Pagina:

06004797 4/4
Date/Dia:  24/02/2006

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
085932/01

IManufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API SL/ASTM A106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAIL
[oimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 9 Pcs/pz Nominal Weight / Peso Nominal

323.90 X 10.30 MM 6.00 / 6.50 MTS 79.65 KG/M

12 3/4 X 0.406 INCH 19.70 / 21.30 PT . o 53.57 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION mdwmeMZ,H_PWHb

Material free from Mercury contamination / Matexial libre de contaminacidén de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién * -~ EMI - FLVI - MPI -

MATERTAL DE ACUERDO A NACE MRO0175-2003
TAMSA REF: 594823

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALITY QN%.—.:..HON, &S

= Cuamlity System Certified .

N° 110950

aration of origin nor may it be used as a declaration &oanﬂr

aqui fueron manifac nﬁ?%ﬁs ;ieg'%o.o:nmamma:o_o%%!é requerimi Este certfi mmoiamais . §<mm§.&og=mi§

482&%»&!(_‘8@: la hoje. En caso de nsgzti_ﬁg% Eigazill etk g g conformidad con el orginel, nl.loo%!. cualquier uso ilegal o indebido nEE:E!Ic&siog:igas alaley.
m&o%acp i puede ser usado, como ::ognli k k

——




